
Document of 

The World Bank 
 

FOR OFFICIAL USE ONLY 
Report No: PAD2682  

 
 

 
INTERNATIONAL BANK FOR RECONSTRUCTION AND DEVELOPMENT  

 
PROJECT PAPER 

ON A 

PROPOSED ADDITIONAL LOAN AND RESTRUCTURING 
 

IN THE AMOUNT OF US$ 233.6 MILLION 
 

TO THE 
 

EMPRESA MUNICIPAL DE AGUA POTABLE Y ALCANTARILLADO DE GUAYAQUIL, EMAPAG EP  
 

FOR A 

GUAYAQUIL WASTEWATER MANAGEMENT PROJECT  
 

May 21, 2018 
 

 
 
 
 
 
 
WATER GLOBAL PRACTICE 
LATIN AMERICA AND THE CARIBBEAN REGION 
 

 
 

  

This document has a restricted distribution and may be used by recipients only in the performance of their 
official duties.  Its contents may not otherwise be disclosed without World Bank authorization. 
[...]
Safety measures in homes must be reinforced during the initial communication campaigns and 
at the beginning of IA.  
In areas of high crime rates, the contracting of security is recommended, hiring people from the 
same area to protect workers as well as equipment and materials.  

29. The AF will also finance the extension of the sewer network to serve households of the 
northeastern wastewater basin located in neighborhoods currently outside the service area. 
Component 1 of the AF will finance the extension of the construction of the sewer network in residential 
areas of the Pascuales district, as well as the installation of the household connections to reach 100 
percent household connectivity rate in this district, i.e. 6,455 households. 

30. Households neighboring Los Merinos WWTP will also be connected to the sewer system. Juan 
Pablo II is an informal settlement comprising 131 households located between the “Terminal Terrestre – 
Pascuales” highway and the plot where currently the Sauces-Alborada and the Guayacanes-Samanes 
wastewater stabilization ponds are located, which will be partially decommissioned to build in their place 
the Los Merinos WWTP (see section B for more details on this). The land where this informal settlement 
and treatment facilities sit, belongs to the Ecuadorian Housing Bank, a State-owned financial institution 
which has granted the right of usufruct of land to EMAPAG EP. As per local regulations, no municipal 
infrastructure investments are made in informal settlements. As such, Juan Pablo II streets are not paved, 
there is no sewer network and the population gets water at the household level through hoses connected 
to three public fountains. The municipal government is working on granting to the residents of Juan Pablo 
II property rights over the land where their houses are located, and Interagua will install the drinking water 
network in the area once this is done. The AF will finance the expansion of sewer network and household 
connections to serve these 131 families. Juan Pablo II will also benefit from the construction of Los 
Merinos WWTP and the decommissioning of the stabilization ponds, as the technology proposed for Los 
Merinos will significantly reduce odor emission as compared to existing treatment facilities.  

31. Scale-up activities in this component and sewer related investments contemplated under 
Interagua’s fourth 5-year investment plan will bring up access rates virtually to 100 percent in the 
northeastern basin of the city. The table below summarized the expected results of the activities 
proposed for the scope of Component 1 of the AF. 

 

 



 
The World Bank  
Additional Financing for the Guayaquil Wastewater Management Project (P165716) 

 
 

 

  
 Page 60 of 89 

 

Table A2.2: expected AF Component 1 outcomes detailed per neighborhood of intervention 

Neighborhood 

Extreme 
poverty 

incidence in 
200645 

Type of intervention Household 
connections 

Cooperativas Varias 10 Household connections 2,000 

Bastion Popular 35.8 Household connections 1,000 

Vergeles 24.3 Household connections 1,000 

Pascuales 23.4 Sewer expansion + 
household connections 8,750 

Juan Pablo II Non- available Sewer expansion + 
household connections 131 

Totals 17,870 

F. Scale up of Component 3: “Wastewater treatment and disposal facilities” (Additional US$ 
217.3 million, 100 percent IBRD loan). 

32. Unlike in the Southern wastewater basin where the Project is intervening, a large share of 
wastewaters currently collected in the northeastern basin is currently receiving some kind of treatment, 
but effluents discharged to the Daule river and not meeting applicable environmental standards. The 
northeastern wastewater macro-basin of the City is integrated by eleven sub-basins. Wastewater 
collected in each of these sub-basins is conveyed to one of the five wastewater treatment facilities that 
currently exist in this area: 

(i) The Progreso preliminary treatment plant, serving a total area of 3,205 hectares and receiving 
between 1,600-1,700 L/s, is equipped with a mechanized pre-treatment and a disinfection system 
that is presently out service; 

(ii) The Sauces-Alborada stabilization ponds, serving a total area of 996 hectares and receiving 574 
L/s, conformed by a set of anaerobic, facultative and maturation ponds; 

(iii) The Guayacanes-Samanes stabilization ponds, serving a total area of (4,896 hectares) and 
receiving 1,200 L/s, conformed by a pretreatment system, aerated, facultative and maturation 
ponds; 

(iv) The Orquideas facultative ponds; serving an area of 142 hectares; and 
(v) Mucho Lote facultative and maturation ponds, serving a total of 842 hectares.  

33. All these treatment facilities discharge to the Daule river through their respective subaquatic 
outfall and are currently working above their design capacity. Consequently, contaminants 
concentrations in their treated effluent do not comply systematically with applicable environmental 
regulations, going often above the authorized 100 mg/l threshold established for Biological Oxygen 
                                            
45 As per calculations of the Social Action and Education Directorate of the Municipality of Guayaquil, using 2006 
data and measured using the unsatisfied basic needs index  



 
The World Bank  
Additional Financing for the Guayaquil Wastewater Management Project (P165716) 

 
 

 

  
 Page 61 of 89 

 

Demand (BOD) and total suspended solids (TSS). Moreover, the anaerobic conditions under which the 
Sauces-Alborada and Guayacanes-Samanes stabilization ponds work, generate odor contamination that 
affect the neighboring community of Juan Pablo II and certain areas of San Borondon, an urban area 
located at the other shore of the Daule river. 

34. The 2011 Master Plan and the associated feasibility studies developed in 2014, analyzed 
different alternatives to collect and treat 100 percent of the domestic wastewaters generated in the 
north subsystem, as to meet applicable environmental standards. The analysis of alternatives and 
selection of site locations for the treatment plant was conducted in 2004 as part of the Master Plan for 
Water Supply and Sewerage Services of Guayaquil, which was updated in 2011. This analysis concluded 
that the most advantageous solution would imply concentrating and treating all wastewater flows 
generated in the northeastern subsystem in a new treatment facility to be built in the current location of 
the Sauces-Alborada and Guayacanes-Samanes stabilization ponds. This would in turn imply: (i) 
transforming the Progreso preliminary treatment station into a pumping station; (ii) building a 
transmission pipeline from Progreso to the new treatment facility (Los Merinos WWTP); and (iii) 
decommissioning the Sauces-Alborada and Guayacanes-Samanes stabilization ponds. This analysis was 
revisited as part of the feasibility study developed in 2014, reaching the same conclusion. 

Table A2.3: Existing wastewater treatment systems in the northeastern basin 

Sub-basin 
name 

Sub-basin 
Area 

Sub-basin 
Population 

Sewer 
coverage 

Treatment 
facility 

Number of 
months in FY16 

with average BOD 
> 100 mg/l 

Number of 
months in FY16 

with average TSS 
> 100 mg/l 

Progreso 3,205 191,871 Yes Progreso 5/11 3/12 

Garzota 184 12,325 Yes Sauces - 
Alborada 0 3/12 Alborada 811 131,484 Yes 

Guayacanes 324 37,545 Yes 

Guayacanes 
- Samanes N/A N/A 

Guayacanes-
Samanes 2,779 294,783 Yes 

Flor de Bastion 634 69,410 Yes 
Pascuales 317 43,379 Partial 

Mucho lote II 842 8,425 Yes 
Mucho Lote 206 34,314 Yes Mucho Lote 9/12 10/12 
Orquideas 142 18,126 Yes Orquideas 4/9 1/9 
Inmaconsa 1,553 62,875 No None N/A N/A 

35. The feasibility study also analyzed different technological alternatives for the design of Los 
Merinos WWTP. The Chemically Enhanced Primary Treatment (CEPT) option46 was retained since it 

                                            
46 The technical solution retained for Los Merinos WWTP comprises: (a) Wastewater Train: Influent pumping station, 
coarse screens, fine screens, grit chambers, pre-aeration & flocculation tanks, chemical dosage, primary clarifiers, 
(only for optional use and for part of the total flow: aerated lagoons with 2 stages in series), chlorine contact tanks, 



 
The World Bank  
Additional Financing for the Guayaquil Wastewater Management Project (P165716) 

 
 

 

  
 Page 62 of 89 

 

allows to consistently meet the regulatory authorized limits set for the TSS, BOD and other relevant 
pollutant concentrations and eases the implementation of effective odor control measures. Moreover, 
the CEPT technology has extensively and successfully been adopted worldwide in municipal wastewater 
treatment plants of similar size, which effluent does not require a complex treatment process, considering 
effluent characteristics, applicable wastewater discharge standards and the dilution capacity of receiving 
water body. However, Los Merinos treatment facility is being designed to allow for a secondary treatment 
system to be incorporated into the treatment process in the future, should it be required. The feasibility 
study included the thorough analysis of secondary treatment process alternatives, including aerobic and 
anaerobic processes. The retained design also contemplates the construction of a sludge digester with 
energy co-generation. 

36. In this context, Component 3 activities of the AF will consist on: (i) the transformation of the 
Progreso preliminary treatment plant into a pumping station collecting all wastewaters generated in 
north-center districts of the city (1,920 l/s) and pumping them to the new Los Merinos WWTP; (ii) the 
construction, using trenchless technologies, of the Progreso – Los Merinos wastewater transmission 
pipeline (1,100 mm of diameter, 5 Km. long); (iii) the decommissioning of the Sauces-Alborada and 
Guayacanes-Samanes stabilization ponds, which are currently overloaded; and the construction of the 
new Los Merinos WWTP, which will be designed to manage an average flow in dry and wet seasons of 4.0 
m3/s and 4.9 m3/s, respectively; (iv) the construction of a sludge digester equipped with a co-generation 
facility to produce electrical energy; and (v) the procurement of specialized independent supervision 
services for the construction works described above. 

37. Sludge management. Depending on working conditions and on actual contaminants 
concentrations of the raw wastewater, the treatment and sludge management process may generate up 
to 120 tons per day of biosolids that will be disposed in the municipal landfill. The landfill is currently 
receiving and managing over 4,500 tons of solid waste per day, so the volume arriving from the WWTP 
represents a minimal addition to the existing capacity. An agreement to dispose of the biosolids is under 
negotiation between EMAPAG EP and the company running the municipal landfill, which has all required 
environmental permits to receive this type of waste. The primary sludge generated from the wastewater 
treatment process will be pressed, dewatered and stabilized before transportation and final disposal at 
the sanitary landfill. 

G. Additional resources under Component 4 to fund incremental project management costs 
(additional US$2.8 million, US$2.2 million IBRD). 

38. AF resources will serve to finance incremental project management costs associated with the 
broader scale of Project activities and extended timeframe allotted for their completion.  These include 
project supervision, M&E, safeguards management, procurement and financial management costs. 

H. Social safeguards related aspects of the AF 

39. There are no indigenous people present in the project area that meet the criteria defined by the 

                                            
subaquatic outfall to Río Daule. (b) Sludge Train: screening, gravity thickeners, anaerobic sludge digesters, sludge 
buffer tank, sludge dewatering. (c) Biogas Train: biogas holder, biogas treatment, combined heat and power (CHP) 
production. 



 
The World Bank  
Additional Financing for the Guayaquil Wastewater Management Project (P165716) 

 
 

 

  
 Page 63 of 89 

 

policy. According to the 2010 census, less than 1.4 percent of the population of Guayaquil identify 
themselves as indigenous. This population is not concentrated in the project area nor do they have a 
collective attachment to land which is used for urban residential or industrial purposes. Therefore, the 
Bank’s operational policy on Indigenous Peoples OP 4.10 is not triggered. 

40. The Bank’s operational policy on Involuntary Resettlement OP4.12 is triggered as a privately-
owned house will be partially affected by the construction of Los Merinos WWTP access road. Juan 
Pablo II is an informal settlement comprising 131 households located between the “Terminal Terrestre – 
Pascuales” highway and the plot where currently the Sauces-Alborada and the Guayacanes-Samanes 
wastewater stabilization ponds are located, which will be partially decommissioned to build in their place 
the Los Merinos WWTP. The land where this informal settlement and treatment facilities sit belongs to 
the Ecuadorian Housing Bank, a State-owned financial institution which has granted the right of usufruct 
of land to EMAPAG EP. The construction of the access road to the treatment facility will require to 
demolish a one-story structure attached to a three-story house. A new ARAP was developed to capture 
resettlement impacts of AF activities, and the resettlement compensation and assistance measures and 
implementation arrangements required as to meet the requirements of OP 4.12. The ARAP describes how 
the affected property was valued at replacement cost using market comparators. 

41. Activities planned under Component 1 of the AF (domestic connections and sewer lines) will 
not result in any resettlement impacts anticipated under OP 4.12. The extension of the sewer network 
in the Pascuales area is not designed yet. Construction activities include the opening of shallow trenches 
in sidewalks to install condominial sewer lines, and deeper trenches in certain main streets to install sewer 
mains. The Project will finance both the designs and the construction of these works. To avoid and 
mitigate limiting access to businesses, metal sheets over the trenches will be used to ensure full access to 
business during construction. In addition, a Community Relations Plans for Construction will be included 
as a requirement to contractors in the bidding documents. Since there is uncertainty on how the final 
design could affect this area and timing, the corresponding ESMF will consider measures to mitigate 
potential impacts on local business, such as: (i) on going consultation and information with business; (ii) 
alternative access roads to the area; (iii) additional signaling like “We are open for business” signs; and/or 
(iv) additional parking areas with security. 

42. Grievance Redress Mechanism. During the midterm review of the Project, the design and use of 
the tiered grievance redress mechanism (GRM) employed for the Project activities was assessed. This 
assessment concluded that: (i) the GRM in place should be enhanced as to contemplate contractors’ 
obligation to install citizen attention and information points, at all construction fronts opened in public 
spaces, ensuring that they are properly identified as such with signals; and (ii) that, while complains and 
requests received seem to be properly registered, actual activities performed to resolve open cases are 
poorly recorded and documented. To address these issues: (i) the GRM has been modified to incorporate 
the above-mentioned contractors’ obligation; (ii) a standard GRM case registration form has been 
developed by the Borrower with World Bank assistance; and (iii) the PIU safeguards management team 
has been reinforced with the hiring of a project-dedicated social management specialist. The revised GRM 
[...]
strengthened as to create a safeguard management structure integrated by (i) a Senior Environmental 
Specialist with experience managing health and safety issues of major infrastructure construction 
projects, who will coordinate all the aspects related to compliance with Safeguards Policies; (ii) an 
environmental specialist that will assist the safeguards coordinator  in the preparation of performance 
reports and ensuring compliance with applicable environmental regulations; (iii) a senior health and safety 
management specialist with experience in the supervision of major civil works; and (iv) a social 
management specialist who will coordinate compliance with Social Safeguard regulations. 

57. The operation and maintenance of the Project, once constructed, will be the responsibility of 



 
The World Bank  
Additional Financing for the Guayaquil Wastewater Management Project (P165716) 

 
 

 

  
 Page 67 of 89 

 

Interagua, which is the private consortium to which EMAPAG EP has delegated the management of 
Guayaquil’s drinking water, wastewater and drainage systems. Interagua has environmental staff, 
experience managing wastewater treatment facilities and its management system is ISO 14001, ISO 18001 
and ISO 9001 certified. Specific details on environmental and social safeguards responsibilities and 
supervision has been established in the Project’s Operational Manual. 

58. All bidding documents for civil works will have embedded environmental and social clauses, in 
order to enable contractors to follow up on environmental and social due diligence and to mitigate the 
anticipated negative risks and impacts. A Supervising Consultant Firm will be hired by the project to 
oversee the construction works (including implementation of environmental and social measures by the 
constructor) on behalf of the PIU. 

  



 
The World Bank  
Additional Financing for the Guayaquil Wastewater Management Project (P165716) 

 
 

 

  
 Page 68 of 89 

 

ANNEX 3: STUDY OF ALTERNATIVES AND CHOICE OF TECHNOLOGY FOR THE LOS MERINOS WWTP 

1. As part of the Feasibility Study developed in 2014 for the treatment of the wastewater generated 
in the city of Guayaquil, an analysis of both the optimum number of WWTPs and of alternative 
technologies was undertaken for the treatment of the wastewater flows collected in its largest sub-
catchment, called Los Merinos or Northeastern sub-system. 

2. For the analysis of optimum number of WWTPs in the Northeastern sub-system two options were 
taken into consideration in the Feasibility Study: (a) Two WWTPs, with one at Progreso (1.1 m3/s) and 
another one at Merinos (2.3 m3/s); (b) A single WWTP at Merinos (3.4 m3/s), which also implicated a 5 km 
pressure line, diameter 48”, and Wastewater Pumping Station with 1.1 m3/s capacity. For the comparison 
of those options a multi-criteria assessment was applied that considered 9 factors: Capex, Opex, land 
availability, urban impacts of sludge management, impact of treated discharges on receiving water bodies 
(Rivers Daule and Guayas), impact of construction of necessary pressure lines and pumping stations, urban 
impact of sludge transport, use of existing installations and works, vulnerability. For the weighting, Capex 
and Opex received 25 percent of total weight each, while the 7 other factors received a total weight of 50 
percent. The outcome favored quite clearly option (b); hence a single WWTP at Merinos was 
recommended.  

3. For the selection of the optimum treatment technology it was distinguished between ‘primary 
treatment’ and ‘secondary treatment’. This facilitates a stage-wise implementation of the WWTP, based 
on the strategy that the employed ‘primary treatment’ should be able to match the actually prevailing 
discharge standards, which are relatively relaxed47. Whereas the ‘secondary treatment’ should then be 
able to match stricter (hypothetical) future requirements. This ‘secondary treatment’ will not be 
constructed at the present first stage of implementation, but its feasibility will be granted. 

4. For the evaluation of ‘primary treatment’ two possible technologies were defined and analyzed: 
Chemically Enhanced Primary Treatment (CEPT), and Rotary Fine Sieves (RFS). The former technology 
employs the dosage of chemicals (FeCl3 and polymers) to enhance primary sedimentation efficiencies. 
Such an approach not only eliminates the conventionally settleable primary sludge, but it also removes a 
considerable part of colloidal matter present in the raw wastewater. The latter RFS technology employs 
2-stage screening and sieving, with the second sieve stage having circular openings of just about 1 mm. 
Both technologies have already been implemented at large municipal WWTPs in Latin America. The 
detailed analysis concluded that RFS would not be able to safely meet the BOD5 limit of 100 mg/L. Even 
additional dosage of chemicals to the RFS stage was considered uncertain in delivering the expected 
effluent quality. On the other hand, it turned out that CEPT will not require permanent dosage of 
chemicals. Particularly in the initial years of operation, roughly up to the year 2025, it is expected that no 
or just low quantities of chemicals shall be needed to meet the expected effluent quality. This enables 
ample room for operational optimization and substantial Opex reduction. – In conclusion, CEPT was 

                                            
47 The ‘Norma de Calidad Ambiental y de Descarga de Efluentes: Recurso Agua’ (NCADE) sets the maximum limits for 
effluent quality at: BOD5 = 100 mg/L; COD = 200 mg/L; SST = 130 mg/L; Fat & Grease = 30 mg/L; NH4-N = 30 mg/L; 
P = 10 mg/L; detergents (SAAM) = 0.5 mg/L; Total Coliforms = 2000 MPN/100 mL. 



 
The World Bank  
Additional Financing for the Guayaquil Wastewater Management Project (P165716) 

 
 

 

  
 Page 69 of 89 

 

evaluated more efficient and financially advantageous, as compared to RFS technology. Hence CEPT was 
recommended for implementation. 

5. For the evaluation of ‘secondary treatment’ a multi-criteria analysis was applied, based on the 
recommendations of the ‘Water Environment Federation’ (WEF) in its guidelines for the ‘Design of 
Municipal Wastewater Treatment Plants’48. The selected approach comprises the following three steps: 

(a) Identification of alternative technologies: For this step a total of 19 technology options for 
secondary treatment were defined. These options ranged from various types of Activated Sludge 
technologies (both of flow-through and SBR type), to Trickling Filters, Rotating Biological 
Contactors (RBCs), Membrane Bioreactors, different types of Biofilters, various combinations of 
Activated Sludge with Trickling Filters, Facultative Lagoons, and Aerated Lagoons. 

(b) Qualitative screening of alternative technologies according to six criteria: competitiveness of 
Capex and Opex, probability of successful operation under the conditions prevailing in Guayaquil, 
demonstrated international references in facilities of similar scale, availability of the necessary 
land, and adaptability to the local context. The following three technologies were rated best in 
this screening: Conventional Activated Sludge (CAS), Trickling Filters (TF) with plastic media, and 
the Trickling Filter / Solids Contact (TF/SC) process. 

(c) Quantitative comparative analysis and selection of the preferred technology: The three pre-
selected alternatives were first pre-dimensioned, applying the BioWinTM software. This permitted 
to define necessary reactor volumes, expected effluent quality, minimum land footprint, and a 
quantification of sludge production. Subsequently the alternatives were subjected to 8 criteria 
that had been agreed and weighted mutually by INTERAGUA, ECAPAG and the Consultant. Those 
criteria and their weighting were: Capex (20%), Opex (20%), ease of operation (7.5%), operational 
reliability (10%), flexibility to adjust to future discharge standards (12.5%), land requirements 
(7.5%), risk of bad odor emissions (12.5%), and quantity of biosolids (10%). The sensibility of those 
criteria was also analyzed. Based on the outcome of that analysis the Trickling Filter technology 
was recommended as optimum ‘secondary treatment’ technology. 

6. As explained, the original Feasibility Study had been done in 2014. Since then two key issues had 
changed and were agreed: final adjustments of Los Merinos WWTP’s catchment, and an extension of the 
design horizon from 2030 to 2045. Hence an update of the Feasibility Study was prepared recently in 
March 2017. The outcome showed that the relevant design input values for Los Merinos WWTP were 
subject to only marginal changes. This is due to two opposing trends of similar order of impact on flow 
rates and pollution loads: on one side the catchment area was reduced by about 1664 hectares, and on 
the other side the wastewater production rates and population numbers increase during the additional 

                                            
48 Design of Municipal Wastewater Treatment Plants (2010), WEF Manual of Practice No. 8, ASCE Manuals and 
Reports on Engineering Practice No. 76, Fifth Edition. Prepared by the Design of Municipal Wastewater Treatment 
Plants Task Force of the Water Environment Federation and the American Society of Civil Engineers/Environmental 
and Water Resources Institute. 



 
The World Bank  
Additional Financing for the Guayaquil Wastewater Management Project (P165716) 

 
 

 

  
 Page 70 of 89 

 

15 years. Further, the update also permitted to consider the wastewater quality data collected in the 
period 2015-2016. 

7. The revised / updated key design parameters for Los Merinos WWTP in the year 2045 are: 
average dry weather flow rate = 4.0 m3/s; average stormwater weather flow rate = 4.9 m3/s; peak flow = 
9.0 m3/s; influent BOD5 concentration = 210 mg/L, influent BOD5 load = 72.6 tons/d; influent TSS 
concentration = 165 mg/L, influent TSS load = 57.0 tons/d. The quoted pollution concentrations and loads 
prevail for dry weather conditions; during wet weather conditions they increase by about 9-10 percent 
due to additional infiltration effects. 

8. The key technology components of the finally suggested treatment trains of Los Merinos WWTP 
are: (a) Wastewater Train: Influent pumping station, coarse screens, fine screens, grit chambers, pre-
aeration & flocculation tanks, chemical dosage, primary clarifiers, (only for optional use and for part of 
the total flow: aerated lagoons with 2 stages in series), chlorine contact tanks, subaquatic outfall to Río 
Daule. (b) Sludge Train: screening, gravity thickeners, anaerobic sludge digesters, sludge buffer tank, 
sludge dewatering. (c) Biogas Train: biogas holder, biogas treatment, combined heat and power (CHP) 
production. 

9. Disposal of biosolids. The sludge management process described above generates an average of 
about 125 tons biosolids per day that will be transported and disposed at the municipal landfill. The 
standard that must be met by the sludge to be received at the landfill is a maximum humidity of 75 
percent; that is the sludge needs to be dewatered to at least 25 percent DS (dry solids). To be on the safe 
side, the design of the sludge installations is hence for dewatering to 27 percent DS. The landfill is currently 
receiving and managing over 4,500 tons of biosolids per day, so the volume arriving from the Los Merinos 
WWTP represents a minimal addition to the existing capacity. The municipal landfill has all the required 
environmental permits to receive this type of waste.  

10. Some aspects of the project were further detailed and optimized in the Feasibility Study update 
in 2017, such as: (a) Control and treatment of odor emissions, including a dispersion model development; 
(b) Geotechnical aspects, particularly related to the foundation of works; (c) Layout of aerated lagoons for 
optional post-treatment of CEPT effluents; (d) architectural aspects. 

11. The Feasibility Study update in 2017 also permitted to revise some coordination activities with 
other projects, which are particularly important for the construction works: (a) The project for the new 
bridge Guayaquil – Samborondón – Daule (GUSAMDA) had meanwhile been further developed, and could 
thus be incorporated in more detail into the layout of Los Merinos WWTP. (b) Alignment, cross section, 
and specific structures (inlet, flow metering, access, outlet) of the ‘Canal 16’, which crosses about 480 m 
through the WWTP premises, conducting stormwater to the Río Daule. 

  



 
The World Bank  
Additional Financing for the Guayaquil Wastewater Management Project (P165716) 

 
 

 

  
 Page 71 of 89 

 

ANNEX 4: PPSD – EXECUTIVE SUMMARY OF PROCUREMENT STRATEGY 

1. General. Procurement for the proposed Project will be carried out in accordance with the “World 
Bank Procurement Regulations for Borrowers under Investment Policy Financing” dated July 1, 2016 and 
revised November 2017. As per the requirements of the World Bank Procurement Regulations, the first 
draft of a comprehensive Project Procurement Strategy for Development (PPSD) was carried out and 
identified the appropriate selection methods, market approach and type of review by the World Bank. 
The objective was to improve procurement efficiency. An acceptable Procurement Plan was also prepared 
and is included here below. 

2. Relevant legal and regulatory framework. Article 3 of the Organic Law on the National System 
for Public Procurement states that all contracts financed through loans and international cooperation 
grants will be ruled by the condition stablished in the corresponding loan and grant agreements.  Aspects 
not regulated by World Bank Procurement Regulations framework could be complemented with 
provisions included in the Public Procurement Local Law. This will be agreed in the Project's operational 
manual. 

3. The influence of the economic context. In the current context of economic crisis and ongoing 
fiscal consolidation under which national public infrastructure investments opportunities are scarce, AF 
procurement processes are likely to generate significant interest in the construction and the engineering 
consulting services’ industries, particularly taking into consideration the solid fiscal situation enjoyed by 
the municipality of Guayaquil as compared to other public authorities in the country. On the other hand, 
the fact that Ecuador is a dollarized economy; that IBRD is financing and supervising procurement aspects 
of the project, and the complexity and size of some of the works to be contracted are likely to attract 
sophisticated international construction and engineering firms. Taking into consideration the relatively 
high inflation rates registered during the lasts years -ranging from 2 to 5 percent, price revision formulas 
may have to be considered for certain construction contracts to be financed through the AF, depending 
on the nature of the works, the size of the contract and their duration.  

4. Procurement institutional Arrangements. Implementation arrangements will remain unchanged, 
but the PIU team will be reinforced as to ensure the required capacity to manage scaled-up investments. 
The PIU established under EMAPAG EP's General Manager will continue being responsible for day-to-day 
Project implementation and overall coordination, procurement, financial management, as well as for 
management and supervision of the results framework, monitoring, and Project evaluation. The PIU 
functions with its own general coordinator and is staffed with technical and fiduciary specialists as well as 
dedicated environmental and social safeguards staff, with support from other units and directorates of 
EMAPAG EP (particularly from the Finance, Legal, and Social Directorates). As for the Parent Project, a 
contract manager will be hired to manage each of the main construction contracts that will be 
implemented under the AF. The probity advisor that was hired by the Borrower to oversee and provide 